
AGENDA: August 23, 2022 
All Documents for public review on file with the District’s secretary located at 806 Palm Canyon Drive, Borrego Springs CA 92004. Any public record provided to 
a majority of the Board of Directors less than 72 hours prior to the meeting, regarding any item on the open session portion of this agenda, is available for public 
inspection during normal business hours at the Office of the Board Secretary, located at 806 Palm Canyon Drive, Borrego Springs CA 92004. 

The Borrego Springs Water District complies with the Americans with Disabilities Act.  Persons with special needs should call Geoff Poole – Board Secretary at 
(760) 767 – 5806 at least 48 hours in advance of the start of this meeting, in order to enable the District to make reasonable arrangements to ensure 
[...]
newspaper.  Registered letters were sent to customers who defaulted on their payment plans, 

letting them know that the amount due will be added to the tax roll if they don’t pay. 

 C. Engineering:  Mr. Poole reported that that the State had inspected the wastewater 

treatment plant.  The grant manager for the Twin Tanks had some questions, and Mr. Poole 

responded.  The SDG&E pipeline extension should be complete in about a week.  Staff is still 

waiting for SDG&E to connect power to Well 5-15.  The County is repairing the road in front of 

the well. 

. D. General Manager:  

  1. . Prop 68 Grant Agreement/Sub Grantee Agreements.  DWR has follow up 

questions on all projects. 

   

VI. CLOSED SESSION 

 A.   Conference with Legal Counsel - Potential Initiation of litigation pursuant to 

paragraph (4) of subdivision (d) of Section 54956.9: (Three (3) potential cases):  

 B.   Property Negotiations – BWD and US Gypsum Corporation Property 

Negotiations – Conference with Real Property Negotiators (Gov. Code §Section 54956.8) 

Property APN: 140-303-0900 & 140-303-1100, 150 acres Negotiating Parties: Geoff Poole, 

BWD General Manager and USG as potential buyer: Price and Terms of Payment Property 

Negotiations: Viking Ranch: 

 C.   Performance Evaluation of General Manager: GM Performance Review – 

Conference for Public Employee Performance Evaluation - Title: General Manager Employee 

Performance Review pursuant to subdivision (d) (4) of Government Code Section (Government 

Code §54957): 

 The Board adjourned to closed session at 12:45 p.m., and thereafter, the open session 

reconvened.  There was no reportable action. 

 

VII. CLOSING PROCEDURE 

 The next Board Meeting is scheduled for 9:00 a.m., July 12, 2022, to be available on line.  

See Board Agenda at BorregoWD.org for details.  Agenda information available at least 72 hours 

before the meeting.  There being no further business, the meeting was adjourned.   



BORREGO WATER DISTRICT 
BOARD OF DIRECTORS MEETING 

AUGUST 23, 2022 
AGENDA ITEM II.B 

August 16, 2022 

TO: Board of Directors 

FROM:   Geoffrey Poole, General Manager 

SUBJECT:    Waste Water Treatment Plant Capacity and Expansion Analysis 

RECOMMENDED ACTION: 
Receive Report and Presentation from Dudek. Staff intends to take any Board questions and 
comments from this meeting and return in Sept with a Final Draft.

ITEM EXPLANATION: 
BWD Staff, Ad Hoc Committee and Dudek Engineering have worked on an Analysis of two key 
issues at the existing Waste Water Treatment Plant: 
How much capacity exists in each component/process of the WWTP?  Does each component 
have the capability to treat 250 kgpd? 
What is the cost for future WWTP expansion in 250 kgpd components? 
The attached Analysis answers these fundamental questions. 

NEXT STEPS 
Develop Implementation Plan, including funding sources, to expand the WWTP processes to 
ensure 250 kgpd capacity.  
Use future WWTP expansion estimates in discussions with developers and in future rate setting. 

FISCAL IMPACTS 
See Analysis 

ATTACHMENTS 
Dudek Analysis 



TECHNICAL MEMORANDUM - DRAFT 

To: Geoff Poole, General Manager 
From: Greg Guillen PhD, PE (Dudek) 
Subject: Rams Hill WWTF Capacity Analysis and Cost Estimates for Facility Replacement and 

Expansion Alternatives 
Date: August 23, 2022 
cc: Kayvan Ilkhanipour PG, CHG, Dudek; Agata Bugala EIT, Dudek 
Attachments: Attachment A - Wastewater Discharge Permit, Attachment B – Historical Flow Assumptions, 

Attachment C - Design Criteria, Attachment D - Cost Tables 

Executive Summary 
Borrego Water District (District) contracted Dudek to 
prepare a capacity analysis and an engineer’s estimate 
of probable cost (cost opinion) for multiple expansion 
alternatives for the Rams Hill Wastewater Treatment 
Facility (WWTF or Facility). Additionally, as part of 
capacity evaluation, Dudek and the District have 
compiled historical flow data from sewersheds 
contributing flow to the WWTF since its commissioning in 
1983. 

Summary of Findings 
The WWTF was originally designed for an average day design capacity of 250,000 gpd but did not include dedicated 
nitrogen removal capabilities. The oxidation ditch and equalization basin were found to have capacities below 
250,000 gpd. Therefore, these units need to be upgraded to bring their individual capacities to 250,000 gpd to 
serve a total of 2,594 Equivalent Dwelling Unit (EDU). The following summarize the findings of this technical 
memorandum: 

 The 811 EDUs currently contributing flow to the WWTF result in an average day flow generation factor of
96.4 gpd/EDU.

 The WWTF was found to have a current treatment capacity of 915 EDU (88,200 gpd average day flow).
Existing WWTF capacity bottlenecks include nitrogen removal and flow equalization.

 Modifying the oxidation ditch to provide dedicated nitrogen removal is estimated to increase the WWTF
capacity to 1,261 EDU (121,500 gpd average day flow) and cost $624,000.

 Modifying the oxidation ditch for nitrogen removal and expanding the equalization basin volume will bring
the WWTF capacity to 2,594 EDU (250,000 gpd). This project is estimated to cost $1,125,000.

 Expanding the WWTF to 500,000 gpd, serving a total capacity of 5,187 EDU is estimated to cost
$5,499,000.

Rams Hill WWTF 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 2 

AUGUST 2022 
 

 Expanding the WWTF to 750,000 gpd, serving a total capacity of 7,781 EDU is estimated to cost 
$10,763,000. 

 Expanding the WWTF to 500,000 gpd, serving a total capacity of 5,187 EDU, and producing recycled water 
is estimated to cost $14,585,000. 

 Expanding the WWTF to 750,000 gpd, serving a total capacity of 7,781 EDU, and producing recycled water 
is estimated to cost $19,625,000. 

 Annual O&M costs were not included in the life cycle analyses. 
 
Summary of Recommendations 

 Based on the available data and the performed analyses, it appears that the District can maintain reliable 
WWTF performance while providing wastewater services to the current 811 connected EDU.  

 Assuming no changes in the flow and BOD load per EDU, there is existing capacity to add an additional 104 
EDU without plant expansion. A nitrogen removal design criterion was assumed for this exercise because 
the District does not currently have a nitrogen effluent discharge limit. The assumed design criterion results 
in nitrogen (TKN) removal capacity in the oxidation ditch being the first plant bottleneck. It is recommended 
that the plant’s nitrogen removal capacity and future discharge limit be further evaluated. 

 Percolation ponds are a permitting bottleneck. While the percolation ponds may be able to discharge 
treated effluent at a much higher rate, the District’s current discharge permit limits the maximum monthly 
average discharge rate to 250,000 gpd. Expanding the percolation ponds while under the existing permit 
would not allow the District to increase discharge capacity. For planning purposes and more accurate 
estimates, it is recommended to perform a percolation/study test to assess infiltration rates of the existing 
ponds to determine a theoretical maximum discharge capacity. 

 The 3-inch Parshall flume flow meter combined with a level indicator at the maximum water depth of 18 
inches is capable of measuring a maximum flow rate of 835 gpm (1.2 million gallons per day (MGD)). 
Currently, the flow meter is set up to measure flow rates between 0 gpm and 143 gpm based on its 
mounting height and calibration. It is recommended to recalibrate the flow meter to measure higher flow 
rates projected under future expansion without adding/expanding the actual flume. 

  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 3 

AUGUST 2022 
 

1 Project Background 
The Ram Hills WWTF is owned and operated by BWD and its discharge is regulated by the Colorado River Basin 
Regional Water Quality Control Board (Colorado River Basin Water Board). The District has operated the WWTF since 
1983. This plant, originally designed to treat effluent to tertiary levels with a capacity of 250,000 gpd, has never 
had sufficient flow to justify the increased expense of operating the tertiary portion of the original plant design. 

In 2014, Dudek updated the Preliminary Evaluation of Water Supply Options for the Rams Hill Golf Course Study 
which contemplated the use of disinfected, tertiary recycled water to offset groundwater pumping to meet irrigation 
demand (Dudek 2014). This previous study indicated that at a minimum, filters and disinfection facilities would be 
required to meet Title 22 regulations, and a pump station and flow equalization/storage basin may be required for 
distribution of recycled water to the golf course. In the previous study, economic viability was assumed when the 
Rams Hill WWTF could produce at least 100 acre-feet per year (90,000 gpd) of recycled water, which would meet 
approximately 15% of the irrigation water demand of the golf course. The cost opinion to replace the existing WWTF 
includes four alternatives detailed in the sections below. 

This project’s overarching goals are to perform the following: 
 

 Determine historical and current flows as well as mass load of biological oxygen demand (BOD) and 
nitrogen generated by the Borrego Springs collection system.  

 Evaluate individual process unit capacity based on existing WWTF design criteria. 
 Determine the overall WWTF available capacity based on the individual process with the lowest 

available capacity. 
 Provide an engineer’s estimate of probable cost for the following alternatives: 

o Alternative 0: Expand oxidation ditch by adding anoxic zone to provide capacity for removing 
nitrogen. 

o Alternative 1: Identify and upgrade any unit processes which do not meet current design 
capacity requirements (250,000 gpd) for WWTF. 

o Alternative 2: Maintain existing WWTF equipment and provide similar, new equipment to 
increase capacity by 250,000 gpd for a total treatment capacity of 500,000 gpd. 

o Alternative 3: Maintain existing WWTF equipment and provide similar, new equipment to 
increase capacity by 500,000 gpd for a total treatment capacity of 750,000 gpd. 

o Alternative 4: Replace existing WWTF equipment with similar, new equipment in order to meet 
Title 22 regulations for disinfected, tertiary recycled water at a total capacity of 500,000 gpd.  

Alternative 5: Replace existing WWTF equipment with similar, new equipment in order to meet 
Title 22 regulations for disinfected, tertiary recycled water at a total capacity of 750,000 gpd. 

1.1 Wastewater Treatment Plant Facility Overview 

The WWTF is a 250,000 gpd facility consisting of preliminary, secondary, final effluent, and solids removal 
treatment. The WWTF operates a single-duty oxidation ditch, extended aeration activated sludge (EAAS) biological 
treatment process, as shown in Figure 1. Influent wastewater flows through a Parshall flume flow meter, mechanical 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 4 

AUGUST 2022 
 

bar screen for screenings removal, grinder1, and a vortex grit chamber for grit removal prior to entering the oxidation 
ditch. The oxidation ditch is designed to achieve biochemical oxygen demand (BOD5) reduction and also some 
nitrogen removal via nitrification/denitrification. Mixed liquor from the oxidation ditch flows to the secondary 
clarifiers. Clarified effluent is discharged to percolation ponds without being disinfected. Sludge wasted from the 
secondary clarifiers flows to sludge holding tanks and is then stabilized using sludge drying beds. The sludge is 
removed every 2-3 years for off-site disposal. The WWTF process flow diagram and site layout are shown in Figures 
1 and 2, respectively. Background description, function, and major assets in each area of the WWTF are 
summarized in Table 1.  

Table 1: Treatment Plant Process Summary 

Unit Process Description Major Assets 

Headworks Functions to remove rags, grit, and other large materials from the 
influent wastewater before entering downstream processes. 

 Parshall Flume Meter 
 Bar Screen 
 Comminutor (Grinder) 
 Aerated Grit Chamber 

Biological 
Treatment 
(Secondary 
Treatment) 

Functions to reduce BOD and TSS from the wastewater utilizing a 
single-duty oxidation ditch. The process is intended to operate 
with a low solids retention time (SRT). Important parameters 
which control biomass growth rates and microbial communities 
are the Return Activated Sludge (RAS) and Waste Activated 
Sludge (WAS). 

 Oxidation Ditch 
 Secondary Clarifiers  

Final Effluent Functions to provide consistent flow by retaining high flow 
fluctuations and final effluent disposal to 
evaporation/percolation ponds. 

 Equalization Basin 
 Evaporation/Percolation 

Ponds 
 Emergency Basin 

Solids 
Treatment 

Functions to reduce quantity and stabilize biosolids through 
evaporation. 

 Sludge Holding Tank 
 Sludge Drying Beds 

   

1.2 WWTF Status and Avoided Replacement Cost 

A complete renovation of the WWTF is underway with replacement of equipment and repair/replacement of exposed 
concrete and metal surfaces. Cost estimates to replace the WWTF as-is are shown in Table 2. Major assumptions 
made in the development of this cost estimate include:  

 General Requirements are estimated to be 5% of total construction cost. 
 Sitework includes earthwork and it is estimated to be 10% of total construction cost. 
 All concrete structures are replaced in kind. 
 Installation of mechanical equipment for a new oxidation ditch. 
 Installation of new bar screen. 
 Installation of mechanical equipment for a new grit chamber and grit classifier. 

 
1 A machine that cuts up solids in raw sewage in preparation for treatment and safe pumping. 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 5 

AUGUST 2022 
 

 Installation of mechanical equipment for a new secondary clarifier. 
 New miscellaneous pumps are estimated to be 10% of total equipment cost. 
 Installation of civil piping are estimated to be 8% of total construction cost. 
 Installation of new electrical capital costs are estimated to be 10% of total construction cost. 
 Installation of instrumentation cost are estimated to be 3% of total construction cost. 

 

Table 2: WWTF Replacement Capital Cost Estimate 

CAPITAL COST ITEM DESCRIPTION 

ENGINEERING ESTIMATE 

TOTAL 
$/UNIT NET COST 

Division 1 - General Requirements  $            150,000  

General Requirements (5% of overall construction cost)  $            150,000   $            150,000  

Division 2 – Sitework/Earthwork  $            340,000  

Existing Structures (10% of overall construction cost)  $            340,000   $            340,000  

Division 3 - Concrete  $            773,000  

Grit Chamber Concrete Structure  $                 1,000   $               28,000  

Ox Ditch Concrete Structure   $                 1,000   $            307,000  

EQ Basin Concrete Structure   $                 1,000   $            211,000  

Secondary Clarifier Concrete Structure (1+1)  $                 1,000   $            180,000  

Sludge Holding Tank Concrete Structure   $                 1,000   $               47,000  

Division 11 - Equipment    $         1,349,000  

Bar Screen  $            104,000   $            104,000  

Grinder  $               10,000   $               10,000  

Grit Chamber + Grit Classifier  $            299,000   $            299,000  

Oxidation Ditch Mechanism  $            208,000   $            208,000  

Secondary Clarifier Mechanism   $            304,000   $            608,000  

Miscellaneous Pumps (10% of equipment)  $            120,000   $            120,000  

Division 15 - Mechanical    $            280,000  

Civil Piping (8%)  $            280,000   $            280,000  

Division 16 - Electrical    $        320,000  

Electrical (10% of overall construction cost)  $            320,000   $            320,000  

Division 17 - Instrumentation    $        100,000  

Sensors and Alarms (3% of overall construction cost)  $            100,000   $            100,000  

Construction Subtotal  $    3,312,000  

Escalation to Midpoint (5%/yr x 1 years)  $            165,600  

Construction Contingency (20%)  $            663,000  

Total Construction Cost  $    4,140,600  

Engineering Design (15% of Construction)  $            621,090  

Construction Management (10% of Construction)  $            414,060  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 6 

AUGUST 2022 
 

CAPITAL COST ITEM DESCRIPTION 

ENGINEERING ESTIMATE 

TOTAL 
$/UNIT NET COST 

Total  $    5,176,000  

 
A 30-year life-cycle cost model was prepared to estimate the useful life of the existing infrastructure. It is assumed 
that the existing 250,000 gpd infrastructure will need to be replaced by 2051. The life-cycle cost model parameters 
are shown in Table 3. Capital costs (e.g., construction costs) are estimated based on vendor equipment quotations 
and third-party vendor service and installation fees.  

Table 3: Life-cycle Cost Model Inputs 

Parameter Units Value 

Starting Year - 2022 

Ending Year - 2051 

Discount Rate %/yr 2% 

Inflation Rate %/yr 3% 

 

Table 4 lists the present worth capital costs associated with replacing the existing 250,000 gpd infrastructure in 
year 2051. 

  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 7 

AUGUST 2022 
 

Table 4: Projected Construction Cost Estimate 

Cost 
30-year Total 
Capital Cost 

General (mobilization, demobilization) $        199,052 
Civil  $         451,184 
Structural $     1,025,780 
Equipment $     1,790,138 
Mechanical  $        371,563 
Electrical $        557,345 

 Subtotal  $      4,395,061  
Construction Contingency (20%)  $         880,000  

Total Construction Cost  $      5,275,061  
Engineering Design (15% of Construction)  $         791,259  

Construction Management (10% of Construction)  $         527,506  
Total  $      6,594,000  

 

1.3 Discharge Requirements 
The discharge of the final effluent from the WWTF is regulated by Colorado River Basin Water Board Order No. R7-
2019-0015, which describes the Waste Discharge Requirements (WDRs) and other terms and conditions of 
operation for the WWTF. Discharge requirements are summarized in Table 5. Refer to Attachment A for a detailed 
description of the permit. 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 8 

AUGUST 2022 
 

Table 5: Rams Hill WWTF Waste Discharge Requirements 

Constituent Units Monthly Average Weekly Average 

20 °C BOD5 mg/l 30 45 

Total Suspended Solids (TSS) mg/l 30 45 
Settleable Solids ml/l 0.3 0.5 

Notes: 
1. 30-day average daily dry weather discharge from WWTF into the evaporation/percolation ponds shall not 
exceed 0.250 MGD. 
2. TDS concentration of the effluent shall not exceed 700 mg/l. 
3. Effluent from the WWTF into the evaporation/percolation ponds shall not have a pH below 6.0 or above 9.0. 

Figure 1: Rams Hill WWTF Process Flow Diagram 

 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 9 

AUGUST 2022 
 

 
Figure 2: Rams Hill WWTF 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 10 

AUGUST 2022 
 

2 Historical Flow Contributions at the WWTF 
The WWTF originally accepted a small volume of flow from the Rams Hill sewershed. The Town Center sewershed 
was connected to the WWTF in 1987. The Borrego Springs Resort-Club Circle sewershed was not connected to the 
WWTF until 2011. Total daily and annual WWTF flows are reported to the State of California. Unfortunately, due to 
inoperable meters/equipment, computer failure leading to lost data and other factors, actual flows are not available 
for the three service areas of Rams Hill, Borrego Springs Resort-Club Circle, and Town Center. Based on available 
data and extrapolation, the historical flow contributions were estimated as shown in Table 6. Assumed annual flows 
are shown in Attachment B.  

Table 6: Estimated Historical Sewershed Flow Contributions 

Sewershed 
Flow Contribution 

(Mgal) 
Percent Contribution 

Rams Hill 202 36% 
Town Center 310 55% 
Borrego Springs Resort-Club Circle 48 9% 
   Total Flow  560 100% 

 

  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 11 

AUGUST 2022 
 

3 Current Flow and Load Generation 
A high-level WWTF treatment process evaluation was performed with a focus on recent (2020) WWTF treatment 
capacity. Individual unit process capacities were evaluated under current loading conditions and current EDU 
connections. Results from the evaluation are intended to assist the District in determining potential expansion 
requirements for the WWTF.  

Flow, BOD, and TKN concentration and loading values were developed from WWTF influent data from January 2020 to 
December 2020. The Rams Hill WWTF flow and loads incorporate such peaking factors to maintain required 
treatment process integrity, as presented in Table 7.  

Table 7: Rams Hill WWTF Current Influent Flows, Loads, and Connections 

Parameter Units Value 

Connected EDU no. 811 
Average Day Flow (ADF)1 gpd (gpm) 63,350 (44) 
Maximum Month Dry Weather Flow (MMDF)2 gpd (gpm) 128,800 (89) 
Peak Hour Flow (PHF)3 gpd (gpm) 253,400 (176) 
Average Day BOD5 Concentration mg/l 84 
Average Day BOD5 Load lb/d 47 
Maximum Month BOD5 Load2 lb/d 188 
Average Day TKN Concentration mg/l 52 
Average Day TKN Load lb/d 28 
Maximum Month TKN Load lb/d 55 
WAS Sludge Production @ ADF4 lb/d 33 

Notes: 
1ADF and MMDF values derived from monthly flow data (Jan 2020 – December 2020) 
2March 2017 average flow and BOD load during “superbloom” period 
3PHF assumes a peaking factor of 4 relative to ADF 
4Assumed 0.5% solids 
 
Individual unit processes at the WWTF are required to treat flow and loads over different time scales. Processes at 
the head of the plant must treat instantaneous flows or the facility risks flooding. This instantaneous flow capacity 
is approximated by Peak Hour Flow (PHF). The biological treatment process (oxidation ditch) is required to handle 
BOD and TKN loads over month-long periods (Maximum Month Load, MML) while like the equalization basins are 
designed to handle average day flows (ADF). Process flow and load treatment requirements are listed in Table 9. 

  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 12 

AUGUST 2022 
 

3.1 Flow and Load Generation Factors 
Generation factors were calculated to determine flows and loads produced by each EDU connected to the WWTF collection 
system. The ADF generation factor was increased by one standard deviation to compensate for the limited flow data. The 
measured ADF for 2020 was 63,350 gpd with a standard deviation of 14,820 gpd. The ADF used to determine the 
generation factor was 63,350 gpd + 14,820 gpd = 78,170 gpd. Normalizing by the 811 EDU results in an ADF flow 
generation factor of 96.4 gpd/EDU. Flow and strength factors are used to determine potential available capacity within 
the WWTF. A summary of wastewater flow and load generation factors is provided in Table 8. 

Table 8: Flow and Load Generation Factors 

Parameter Units Value 

Average Day Flow (ADF) gpd/EDU 96.41 
Maximum Month Dry Weather Flow (MMDF) gpd/EDU 159 
Peak Hour Flow (PHF) gpd/EDU 385.5 
Maximum Month BOD5 Load (MML) lb/d/EDU 0.23 
Maximum Month TKN Load (MML) lb/d/EDU 0.07 
Sludge Production @ ADF wet-lb/d/EDU 0.042 

Notes: 
1Flow generation factors for residential wastewater collection systems 
derived using average flow data and 1 standard deviation to account for 
data uncertainty.  
2Assumed 0.5% solids 

 
The flow generation factor of 96.4 gpd/EDU is still lower than the typical 150 to 200 gpd/EDU, which is explained by the 
transient nature of the Borrego Springs community.  

  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 13 

AUGUST 2022 
 

4 WWTF Unit Process Capacities 
This section summarizes individual unit process design and available capacities.  

4.1 Determination of Available Process Capacities 
Unit process performance is evaluated by analyzing process flow rates and water quality data between January 
2020 and December 2020 unless otherwise noted. Design criteria were taken from WWTF design drawings from 
1981 and the 2016 Wastewater Treatment Plant Upgrade Report. Refer to Attachment C for the WWTF design 
criteria.  

The WWTF is composed of several unit processes. Each unit process has its own capacity. The overall WWTF 
capacity is equal to that of the unit process with the lowest individual capacity. The available capacity of a unit 
process is defined here as the difference between the full design capacity and the in-use capacity. In this analysis 
it was assumed the equipment is performing adequately compared to its design criteria without any deficiencies 
and, therefore, available capacity only considers current load versus design load and does not consider actual 
process performance.  

Table 9 lists individual unit processes at the WWTF and their associated design flow or load capacities. The listed 
design flow and load scenarios must be accommodated by the corresponding unit process. For example, the 
biological treatment system must have enough capacity to treat the maximum month BOD and TKN load that enters 
the WWTF. Likewise, the headworks must have enough capacity to process peak hourly flow.  

Table 9: Unit Process Design Flow and Load Summary 

Unit Process Design Flow/Load 

Headworks Peak Hour Flow (PHF) 
Biological Treatment (Oxidation Ditch) Max Month Load (MML) 
Secondary Clarifiers Average Day Flow (ADF) 
Equalization/Stabilization Basin Average Day Flow (ADF) 
Percolation Ponds  Max Month Dry Weather Flow (MMDF) 
Solids Treatment Max Month Load (MML) 

Average Day Flow (ADF) 

 

4.2 Headworks 

WWTF influent flow enters the headworks through a 15-inch diameter polyvinyl chloride (PVC) gravity sewer main. The 
headworks consists of a Parshall flume flow meter, grinder with a bypass bar screening unit. Screened wastewater enters 
an aerated grit chamber for grit removal. Grit accumulated in the chamber is scooped out and disposed of in a dumpster 
along with screenings. Individual headworks unit processes must handle peak hour flow (PHF) as there is no upstream 
flow equalization. WWTF preliminary treatment design and available capacity parameters are given in Table 10.  

A Parshall flume flow meter measures the depth of flow through an engineered throat of known width. The measured 
depth of flow is used to calculate flow rate. The flume has a 6-inch throat with a 3-inch insert. The 6-inch Parshall flume 
flow meter can measure a maximum flow of 1,750 gpm (2.5 MGD) at a depth of 18 inches. The 3-inch insert reduces 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 14 

AUGUST 2022 
 

the maximum measurable flow to 834 gpm (1.2 MGD) at a water depth of 18 inches but increases the measurement 
accuracy over the lower range. However, the ultrasonic level sensor is currently calibrated to measure flow between 0 
and 143 gpm (205,000 gpd). The full design capacity for the Parshall flume is listed as 834 gpm, which assumes the 3-
inch insert remains in place and the ultrasonic level sensor is recalibrated to measure up to the maximum flow rate. 

 Table 10: Headworks Available Capacity 

Unit Process Full Design Capacity In-Use Capacity Available Capacity 

Parshall flume flow meter 834 gpm @ PHF 
217 gpm @ PHF 

+617 gpm (+2,304 EDU) 

Bar screen + Grinder 1,201 gpm @ PHF +984 gpm (+3,676 EDU) 

Grit chamber 2,778 gpm @ PHF +2,561 gpm (+9,564 EDU) 

Key Notes/Findings 

 The headworks can accommodate an additional 2,304 EDU. 
 Parshall flume flow meter is currently configured to measure up to 205,000 gpd. However, the measurable 

flow rate can be increased up to 1.2 MGD by recalibrating the ultrasonic level sensor. 
 The influent bar screen and grit chamber are projected to have the capacity to screen influent flow from an 

additional 3,676 EDU and 9,564 EDU, respectively. 
 

4.3 Secondary Treatment 

Secondary treatment consists of a single-duty oxidation ditch and two secondary clarifiers which typically operate 
with one unit in a duty/standby configuration, allowing for the inspection, maintenance, and rehabilitation of each 
basin independently. Secondary treated effluent is discharged to the evaporation/percolation ponds.  

The mass of BOD and TKN that can be removed via the oxidation ditch is limited by the basin volume and oxidation 
ditch loading rate capacity. The oxidation ditch is designed to remove BOD and TKN loads under maximum monthly 
loading rate conditions. The capacities of the oxidation ditch, with respect to BOD and TKN removal, as well as 
secondary clarifiers are presented in Table 11.  

  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 15 

AUGUST 2022 
 

 Table 11: Secondary Treatment Available Capacity 

Unit Process Design Capacity In-Use Capacity Available Capacity 

Oxidation Ditch (BOD Load) 573 lb/d BOD @ MML 188 Ib/d BOD @ MML +385 Ib/d BOD 
(+1,663 EDU) 

Oxidation Ditch (TKN Load)1 63lb/d TKN @ MML 55 Ib/d TKN @ MML +7 Ib/d TKN 
(+104 EDU)1 

Secondary Clarifiers (SOR)2 249,995 gpd @ ADF 78,169 gpd 171,827 gpd 
 (+1,783 EDU) 

Secondary Clarifiers (SLR)3,4 983,213 gpd @ ADF 128,802 gpd  854,411 gpd 
(+5,380 EDU) 

Notes: 
1No TKN design criterion available. Assumed a design influent TKN of 30 mg/l @ 250,000 gpd which is typical for WWTFs 
of this vintage. 
2Solids Overflow Rate (SOR) 
3Solids Loading Rate (SLR) 

4Assumed a design MLSS of 1,500 mg/l 
 
There were no influent nitrogen (TKN) loading or removal design criteria associated with the original oxidation ditch 
design. An influent design TKN concentration of 30 mg/l at 250,000 gpd was assumed for the purposes of this 
analysis. Under this assumption, the oxidation ditch is projected to have capacity to treat nitrogen generated from 
an additional 104 EDUs. Actual oxidation ditch removal capacity should be evaluated to accurately determine 
available oxidation ditch capacity. 

Key Notes/Findings 

 The secondary treatment process capacity is limited by nitrogen removal in the oxidation ditch and is 
projected to accommodate an additional 104 EDU. However, this conclusion is based on an assumed 
design criterion and no explicit permitted nitrogen discharge limit. 

 The oxidation ditch is projected to have capacity to treat BOD generated from an additional 1,663 EDU. 
 The secondary clarifiers are projected to have capacity to handle flow from an additional 1,783 EDU. 
 Assuming that the designed MLSS is 1,500 mg/l, then the secondary clarifiers are projected to have 

capacity to separate solids from an additional 5,380 EDU. 
  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 16 

AUGUST 2022 
 

4.4 Flow Equalization Basin 
Secondary clarified effluent is conveyed by gravity to a flow equalization (EQ) basin. One equalization basin is 
currently operated. The EQ basin is aerated to keep treated effluent mixed and to avoid odor production. The 
equalization basin is designed to provide 24 hours of storage. The capacity analysis of the equalization basin is 
presented in Table 12. 

 Table 12: Stabilization Basin Available Capacity 

Unit Process Design Capacity In-Use Capacity 
Available 
Capacity 

Equalization Basin  121,500 gpd @ ADF 78,169 gpd @ ADF +43,331 gpd 
(+450 EDU) 

Key Notes/Findings 

 The EQ basin is projected to have capacity to treat an additional 450 EDU. 
 

4.5 Final Effluent Disposal 
Final effluent is disposed to percolation ponds where treated wastewater infiltrates into the local groundwater 
basin. The capacity analysis of the percolation ponds is presented in Table 13. 

 Table 13: Final Effluent Available Capacity 

Unit Process 
Design Capacity 

In-Use Capacity Available 
Capacity 

Percolation Pond 250,000 gpd @ MMDF 128,802 gpd @ MMDF +121,198 gpd 
(+763 EDU) 

Key Notes/Findings 

 The effluent percolation ponds are projected to have capacity for an additional 763 EDU. 
 The design capacity is a permitted limit. The percolation ponds may in fact be able to discharge a larger 

volume of treated effluent. 
 

4.6 Sludge Treatment 

There are two sludge drying beds which are used to stabilize the sludge. In addition, there is a single sludge holding 
tank with an operational detention time of 72 hours to help maintain constant sludge application rates. The sludge 
is removed every 4-5 years from the sludge drying beds and disposed of off-site at a disposal waste management 
facility approved by the Regional Board. Sludge treatment available capacity is presented in Table 14. 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 17 

AUGUST 2022 
 

 Table 14: Sludge Treatment Available Capacity 

Unit Process Design Capacity In-Use Capacity Available Capacity 

Sludge Holding Tank 
10,000 gpd WAS @ MML 

3,156 gpd @ MML +6,844 gpd 
(+1,759 EDU) 

Sludge Drying Bed 385 Ib/d WAS @ ADF 33 Ib/d WAS @ ADF +352 lb/d WAS 
(+8,776 EDU) 

Key Notes/Findings 

 Sludge holding tank is projected to have capacity for an additional 1,759 EDU. 
 Sludge drying beds are projected to have capacity for an additional 8,776 EDU. 

 

4.6 Unit Process Capacity Summary 

Individual unit process in-use and available capacities are summarized in Table 15. 

 Table 15: Summary of Unit Process Available Capacities 

Unit Process Design Criteria In-Use Capacity Available Capacity 

Parshall Flume 834 gpm @ PHF 

217 gpm @ PHF 

+617 gpm  
(+2,304 EDU) 

Bar Screen + Grinder 1,201 gpm @ PHF 
+984 gpm  

(+3,676 EDU) 

Grit Chamber 2,778 gpm @ PHF 
+2,561 gpm 

 (+9,564 EDU) 

Oxidation Ditch (BOD) 573 lb/d @ MML 188 Ib/d @ MML 
+385 Ib/d BOD 
(+1,663 EDU) 

Oxidation Ditch (TKN) 63 lb/d @ MML 55 Ib/d @ MML 
+7 Ib/d TKN 
(+104 EDU)1 

Secondary Clarifiers (SOR) 249,995 gpd @ ADF 78,169 gpd 
171,827 gpd 
(+1,783 EDU) 

Secondary Clarifiers (SLR) 983,213 gpd @ MMDF 128,802 gpd 
854,411 gpd 
(+5,380 EDU) 

Equalization Basin 121,500 gpd @ ADF 78,169 gpd @ ADF 
+43,331 gpd 
(+450 EDU) 

Percolation Pond 250,000 gpd @ MMDF 128,802 gpd @ MMDF 
+121,198 gpd 

(+763 EDU) 

Sludge Holding Tank 10,000 gpd WAS @ MML 3,156 gpd @ MML 
+6,844 gpd 

(+1,759 EDU) 

Sludge Drying Bed 385 Ib/d WAS @ ADF 33 Ib/d WAS @ ADF 
+352 lb/d WAS 
(+8,776 EDU) 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 18 

AUGUST 2022 
 

5 Plant Upgrades Cost Estimates 
The following opinion of probable cost serves to establish the order of magnitude cost for the identified preferred 
project alternative. The cost opinion is based on the quantities and unit price estimates of treatment process 
upgrades developed from planning level concepts, vendor quotes, and existing site conditions. In addition, a project 
complexity factor is incorporated into the unit price to adjust for projected difficulties based on the construction site 
and work conditions. Refer to Attachment D for detailed cost tables. 

5.1 Cost Opinion Methodology and Assumptions 

For the purposes of this analysis, the cost opinion is a Class 5 AACE Construction Cost Opinion, based on the 
feasibility level analysis completed. The cost opinion makes use of quantity takeoffs, vendor/supplier/manufacturer 
quotations, and recent data in the development of projected costs. Other general assumptions in construction cost 
analysis include: 

 Cost Index – Engineering News Record Cost Index for Los Angeles, CA 
 Escalation to Midpoint of 5% of construction subtotal per year 
 Construction Contingency of 20% of construction subtotal  
 Engineering Design is 35% of total construction cost for alternative 0  
 Engineering Design is 30% of total construction cost for alternative 0  
 Engineering Design is 15% of total construction cost for alternatives 3-5 
 Construction Management is 25% of total construction cost for alternative 0 
 Construction Management is 20% of total construction cost for alternative 1 
 Construction Management is 10% of total construction cost 

5.2 Alternative 0 – Addition of Nitrogen Removal Capacity 
Alternative 0 includes the addition of dedicated nitrogen removal capacity at the WWTF. There are many different 
processes that can provide nitrogen removal at the WWTF, including denitrification filters, simultaneous nitrification-
denitrification, and the addition of an anoxic zone for denitrification. For this analysis, we have chosen the addition 
of an anoxic zone to the existing oxidation ditch to provide nitrogen removal. This concept includes the addition of 
tankage to the end of the oxidation ditch. This additional tankage will be approximately 40% of the existing oxidation 
ditch volume and will be mixed but unaerated. The anoxic zone is intended to remove (denitrify) the nitrate that is 
formed in the aerated zone of the oxidation ditch thereby increasing nitrogen removal at the WWTF. Oxidation 
ditches with anoxic zones typically produce effluent with total nitrogen concentrations below 10 mg/l. This analysis 
assumes the addition of an anoxic zone will remove the existing nitrogen removal capacity bottleneck and provide 
the District with nitrogen removal capacity up to a total of 2,594 EDU (250,000 gpd). Because denitrification 
requires a carbon source (e.g. BOD), it is assumed that the additional nitrogen removal will also increase BOD 
removal up to a capacity of 2,594 EDU. Nitrogen removal capacity and removal technologies will be further 
evaluated in a future project. 

The major cost estimate assumptions for the identified process deficiencies are listed below and estimated 
construction costs are shown in Table 16. 

The major assumptions include: 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: RAMS HILL WWTF CAPACITY ANALYSIS AND COST ESTIMATES FOR FACILITY REPLACEMENT AND 
EXPANSION ALTERNATIVES 

 

 
11958.06 19 

AUGUST 2022 
 

 Existing unit processes and equipment that do not need an upgrade remain in place. It is assumed that 
they perform adequately and there is no need to replace them. 

 General requirements are estimated to be 5% of total construction cost. 
 Sitework accounts only for excavation.  
 Sitework and concrete work includes the addition of (1) anoxic zone. 
 The anoxic zone for the oxidation ditch is estimated to be expanded by 40% of the total oxidation ditch 